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Usnuranue (TecT) 3a BETPEWHOTO palpywapBaHe 4pes HansAraHe,
CBEIJIACHO PRN 1988, paspen 9.4.3 n onpenensiHe Ha
C'BEIPOTUBIIEHUETO .

OBexT Ha MBOMTAaHUETO
Tpubu LPG mzspaborenm or PE-100, DN25 PN25 MM, LUBAT YepEeH.

JaTa Ha gJmocTalBKa:
03.10.20106

KimeHTsT mocrtaBu Tpu LPG Tpbbu mspadoreHu or PE-100, DN25
PN25, ¢ owbimxkmHa 1000 mmM.

TpebuTe OsAxa MapKMpaHM KaKTO CjenBa:

OBosnauaBaHe Ha TPBHOM MapkupaHe BNMCAHO BBPXY TPEOuTe

DN25 PN25 NP-LPG25 AHTU-CTATUK [IpoekTUpaHu
CvrymacHo EN 16125 LPG-cucrema next
plastics DN25 PN25 =N34= =0703=
06.06.2016 05 +27%

Usnuranune

Bemwe wM3BBLPUWEHO URNOMTaHME 3a BBTPEWHO paspyliaBaHe  4dpes

HansaraHe cbrJjlacHo PRN 1988, pasnen 9.4.3 Ha BCUUKM TpM TpbuOM.

CBNpPOTUBJIEHMETO HAa BCUYKM Tpu Tpbudbu Oeuwe 3aMepeHO OT €IOHOTO

CbeIVHEeHMe HOO HOpYyIroTo.

SP TexXxHMUECKM MBCIeNOBATEJICKM MHCTHMTYT Ha liBeuus

MoLeHckn agpec Oduc appec Ten./®akc/Emein
SP Gibraltargaten 35 +46 10 516 50 00
MK 24036 SE-214 79 +46 33 13 55 02




SE-400 22 ObOTEBOPT info@sp.se
r'bOTEBOPT
WBEUMA
Toan aokymeHT moxe Aa He Obae 3aaaeH OTHOBO, OCBEH C NPEABAPUTENHOTO NMUCMEHO NOTBBPXKAEHNE OT
SP.
OTYET
HaTa OTHOCHO Crp.2 (2)
12.12.2016 6F021046-1
PEBYJITATH OT MUBINUTAHUETO
Nsnuranne 3a BETPEWHO paspyllaBaHe upe3 HajJsiraHe
Bpon usnuraHust | CpefeH BRHIEH Muuumanua Bspusxo
ouaMeTEp MM pebenuHa Ha HansiraHe
cTeHaTa MM
1 51.8 13.0 175.0
2 51.8 13.0 170.8
3 51.8 13.0 174.8

Meron Ha wusnuTaHHE:
TemnepaTypa Ha HUI3OUTAHHE:

PRN 1988, Paznemn 9.4.3

23 %

O-1°C

HansiraHne:
JlaTa Ha mu3nmMrTaHue:

0.5 bar/s
15-16.11.2016

CenporTusnexnne
Bpon usnuraHmus Q/mMeTEp
1 62
2 63
3 66
JlaTa Ha wMBMOMTBAHE: 14.11.2016

SP TexHuUYECKM MBCJIe[OBATEJICKM MHCTUTYT Ha lIBerms
EHeprua u OuouxkoHoMmmka -leHTbvp TphbHU

N310TBEHO OT:

[loonnuc-He ce uyere

ognucaHo oT Jlapc EpnaHOCOH
OaTta 1 uyac: 13.12.2016
10:13:33

N3cnenBaHo OT:

lloonuc-He ce uyere
NonnucaHo ot Ojnje IlepccoH
IOaTta u yvac: 13.12.2016
10:47:08

SP Technical Research Institute of Sweden

A3, aonyno,qnucaHaTa Poza Bacnnesa [umutposa, ya0oCTOBEPSABAM BEPHOCTTA Ha M3BbpUIEHNS or
OT 4Be CTpaHuum,

llpesonay: Posa Bacunesa [umMurposa
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Determination of internal burst pressure test according to PRN 1988,
section 9.4.3 and determination of resistance

Test object
LPG pipes made from PE-100, DN25 PN25 mm in black colour.

Delivery date
2016-10-03

The Client delivered three LPG pipes made from PE-100, DN25 PN25 with a length of
1000 mm.

The pipes were marked as follows:
Pipe designation Marking written on the pipe

DN25 PN25 NP-LPG25 ANTI-STATIC Designed in accordance with EN 16125
next-plastics LPG-system DN25 PN25 =N34==0703= 06.06.2016
05:22

Test

A burst pressure test according to PRN 1988, section 9.4.3. was performed on all three pipes.

The resistance was measured from one connector to the other on all three pipes.
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2016-12-12 6F021046-1 2(2)
TEST RESULTS
Internal burst pressure test
Number of Mean outside Min wall Blasting pressure
tests diameter thickness
mm mm bar

1 51.8 13.0 175.0

2 51.8 13.0 170.8

3 S51.8 13.0 174.8
Test method.: PRN 1988, section 9.4.3
Test temperature: 23 0.1 °C
Pressure rate: 0.5 bar/s
Date of test: 2016-11-15 -- 16
Resistance

Number of Q/meter
tests

1 62

2 63

3 66
Date of test: 2016-11-14

SP Technical Research Institute of Sweden
Energy and bioeconomy - Pipe Centre

Performed by Examined by
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Lars Erlandson Olle Persson
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